ML

/i

1967-68 Chevrolet Camaro/
Pontiac Firebird

without Factory Air
Gen 5 Evaporator Kit
(561244)

18865 Goll St. San Antonio, TX 78266
Phone: 800-862-6658
Sales: sales@vintageair.com
Tech Support: tech@vintageair.com
www.vintageair.com

/24/23, PG 1 OF 42




;/]I/?O[ )

ww.vintageair.com Table of Contents

(01 1
BE=T o] (T o) @] o | =Y o | £ 2
PacKing LiSt/Parts DiSCIaimIEr. ...ttt ettt ettt ettt ettt et e et e e e e e eeaneeeeeannees 3
o g P AT o = T = 4
LTAT AT T T T N0 o = 5
Engine Compartment Disassembly, Condenser Assembly and Installation...................oo .. 6
Compressor and Brackets, Passenger Compartment Disassembly...........cooiiiiiiiiiiiii i 7-9
Firewall Modification, Defrost Duct & Fresh Air Cover Installation..........ccooiviiiiiiiiiiic e 10
Dash Frame Modification, Trim Plate ModifiCation......covvviiiii i i i e e v eranaes 11
Driver & Passenger Side Dash Modifications (1967 Models ONlY)...civviiriiiiiiiiiiii i eaeeeas 12
Driver- & Passenger-Side Louver Installation (1967 Models Only), Driver- & Passenger-Side OEM

[ YUY 2T ol N7 oY 1 t= L[ o P 13
(O o T UYL=t ol XYY o o o] PP 14
(1ol S 2= a =1 I 4o T 3 ot oo 1 15
Firewall Cover Installation, LUbricating O-riNgS. ....coueiuiiiii it e e 16
Evaporator ModUule Preparalion . ..o e e 17-18
Fresh Air Cap & Kick Panel Cover Preparation, Heater and A/C Hose Installation......................... 19-20
Wiring Installation, Kick Panel INstallation...........cooioiiiii e e anees 21
Evaporator Installation, Drain Hose Installation.......ccoieiiiii i e 22-23
Firewall Cover INSTallatioN. ... ... ettt ettt e e e enes 24
Passenger CompPartmMeEnt WilTNg . . ..ot ettt ettt e e e 25
ECU, Control Panel & DUCt HOSE ROULING. . .iiuiiiiii it ettt e e eaeas 26
Center Louver INStallation . ..o i e e e e e e n e 27
Driver- & Passenger-Side Louver Installation, Control Panel Installation, Fresh Air Cap Installation.... 28
Inner Fender Cover, A/C Hose Installation. .. ..o e e e e 29
Heater Control Valve INstallation. ... ..o e e e e e e nneneans 30
(O TUT= 1 [ A Ol 10 oY I U] o 1] 11 a1 PP 31
=T aTe |1 TSI OTe] aia] o T= T =T 0N VAT g | T 32-33
Final Steps: INstallation CheCK. .. ..uiei i et eaaeanes 34
ECU Mounting, Glove Box Installation......c.ciiiiiiii s ae 35
Final Steps: Completing the INStall........oiriiiii i e e eeaaeas 36
(€T o IS VAT g [ T I T T= o 1= 1o o S 37
Gen 5 Wiring Connection TNSEFUCTION. ... v e aes 38
(@] o7=1 7= 110 o ) H O 0 a1 0] - 39
Troubleshooting Guide, Advanced Diagnostics and Troubleshooting Guide..........c.coviviiiiiinnnnen. 40-41
L= 12 1] Lo T T 42

A detailed tech video outlining the installation process
of a Gen 1V unit is available on Vintage Air’s YouTube
channel at http://bit.ly/2GWAXWY.

Installation processes of Gen 1V and Gen 5 units are
similar. Viewing the tech video along with the written
instructions will provide the installer the most detailed

\ installation procedure.

2 907839 REV A 04/24/23, PG 2 OF 42




;/]//7(3[

www.vintageair.com

~

Packing List:
Evaporator Kit (561244)

fNo. Qty. Part No. Description \
1. 1 765200 Gen 5 Super Magnum Module
2. 1 781244 Accessory Kit

** Before beginning installation, open all packages and check contents of shipment.
Please report any shortages directly to Vintage Air within 15 days. After 15 days,
Vintage Air will not be responsible for missing or damaged items.

®

Gen 5 Super Magnum

Module
765200
/7
x BT 0077
ot hsree 0000

e ' .
L Raiiii S e 200 <~

Accessory Kit
781244

NOTE: Images may not depict actual parts and quantities.
Refer to packing list for actual parts and quantities.

3 907839 REV A 04/24/23, PG 3 OF 42



77//7@[ )

www.vintageair.com

Important Notice—Please Read

For Maximum System Performance, Vintage Air Recommends the Following:

NOTE: Vintage Air systems are designed to operate with R134a refrigerant only.
Use of any other refrigerant could damage your A/C system and/or vehicle, and
possibly cause a fire, in addition to potentially voiding the warranties of the A/C
system and its components.

Refrigerant Capacities:

Vintage Air System: 1.8 Ibs. (28.8 0z.) or 816 grams of R134a, charged by weight with a quality charging
station or scale. NOTE: Use of the proper type and amount of refrigerant is critical to system
operation and performance.

Other Systems: Consult manufacturer’s guidelines.
Lubricant Capacities:

New Vintage Air-Supplied Sanden Compressor: No additional oil needed (Compressor is shipped with
proper oil charge).

All Other Compressors: Consult manufacturer (Some compressors are shipped dry and will need oil
added).

Safety Switches

Your Vintage Air system is equipped with a binary pressure safety switch. A binary switch disengages the
compressor clutch in cases of extreme low pressure conditions (refrigerant loss) or excessively high head
pressure (406 PSI) to prevent compressor damage or hose rupture. A trinary switch combines Hi/Lo
pressure protection with an electric fan operation signal at 254 PSI, and should be substituted for use with
electric fans. Compressor safety switches are extremely important since an A/C system relies on refrigerant
to circulate lubricant.

Service Info:

Protect Your Investment: Prior to assembly, it is critical that the compressor, evaporator, A/C hoses and
fittings, hardlines, condenser and receiver/drier remain capped. Removing caps prior to assembly will allow
moisture, insects and debris into the components, possibly leading to reduced performance and/or
premature failure of your A/C system. This is especially important with the receiver/drier.

Additionally, when caps are removed for assembly, BE CAREFUL! Some components are shipped under
pressure with dry nitrogen.

Evacuate the System for 35-45 Minutes: Ensure that system components (Drier, compressor, evaporator
and condenser) are at a temperature of at least 85°F. On a cool day, the components can be heated with a
heat gun or by running the engine with the heater on before evacuating. Leak check and charge to
specifications.

Bolts Passing Through Cowl and/or Firewall:

To ensure a watertight seal between the passenger compartment and the vehicle exterior, for all bolts
passing through the cowl and/or firewall, Vintage Air recommends coating the threads with silicone prior to
installation.

Heater Hose (not included with this kit):

Heater hose may be purchased from Vintage Air (Part#31800-VUD) or your local parts retailer. Routing and
required length will vary based on installer preference.

-
\_

4 907839 REV A 04/24/23, PG 4 OF 42



77//7@[ N\

www.vintageair.com

Important Wiring Notice—Please Read

Some vehicles may have had some or all of their radio interference capacitors removed.
There should be a capacitor found at each of the following locations:

1. On the positive terminal of the ignition coil.
2. If there is a generator, on the armature terminal of the generator.
3. If there is a generator, on the battery terminal of the voltage regulator.

Most alternators have a capacitor installed internally to eliminate what is called “whining” as
the engine is revved. If whining is heard in the radio, or just to be extra cautious, a radio
interference capacitor can be added to the battery terminal of the alternator.

It is also important that the battery lead is in good shape and that the ground leads are not
compromised. There should be a heavy ground from the battery to the engine block, and
additional grounds to the body and chassis.

If these precautions are not observed, it is possible for voltage spikes to be present on the
battery leads. These spikes come from ignition systems and charging systems, and from
switching some of the vehicle’s other systems on and off. Modern computer-operated
equipment can be sensitive to voltage spikes on the power leads, which can cause unexpected
resets, strange behavior and/or permanent damage.

Vintage Air strives to harden our products against these types of electrical noise, but there is
a point where a vehicle’s electrical system can be degraded so much that nothing can help.

Radio interference capacitors should be available at most auto and truck parts suppliers. They
typically are cylindrical in shape, a little over an inch long and a little over a half-inch in
diameter, and they have a single lead coming from one end of the cylinder with a terminal on
the end of the wire, as well as a mounting clip which is screwed into a good ground on the
vehicle. The specific value of the capacitance is not too significant in comparison to ignition
capacitors that are matched with the coil to reduce pitting of the points.

= Care must be taken, when installing the compressor lead, not to short it to ground.
The compressor lead must not be connected to a condenser fan or to any other
auxiliary device. Shorting to ground or connecting to a condenser fan or any other
auxiliary device may damage wiring or the compressor relay, and/or cause a
malfunction.

= When installing ground leads on Gen 5 systems, the blower control ground and ECU
ground must be connected directly to the negative battery post.

= For proper system operation, the heater control valve must be connected to the
ECU.

\- J

5 907839 REV A 04/24/23, PG 5 OF 42




77//7@[ )

WwWw.vintageair.com Engine Compartment Disassembly

mOTE: Before starting the installation, check the function of the vehicle (horn, lights, etc.) for proper \
operation, and study the instructions, illustrations, photos & diagrams.
Perform the Following:

1. Disconnect the battery.

2. Remove the battery and battery tray (retain) (See Figure 1, below).

3. Drain the radiator.

4. Remove the OEM heater hoses (discard) (See Figure 1, below).

5

. Remove the OEM blower motor assembly (See Figure 1, below). NOTE: To remove the blower assembly
(under hood) and the air distribution system (under dash), the factory manual recommends the
following: Remove the right lower rocker molding. Remove the fender attaching bolts. Remove
the skirt-to-fender and skirt-to-reinforcement screws. Pull out on the lower portion of the fender,
moving the skirt away from the fender flange and firewall. Block the skirt with a 2" x 4" block of
wood. To avoid damage to the paint and sheet metal, and for ease of removal and replacement
of components, Vintage Air recommends that the right fender be removed, and the inner panel
lowered. Removing the right front tire will provide easier access to the inner fender bolts.

6. Remove the OEM heater wiring/vacuum harness molded grommet (discard) (See Figure 1, below).

7. Install a 1 5" plug into the firewall to cover the OEM firewall hole (See Photo 1, below). NOTE: A 1 2" plug
\ is also provided. Use the plug that best fits the vehicle.

|
Fender Clamp Blz\é\/seerme(?tor OEM Heater
S€S Wiring/Vacuum

7 Harness Molded
f% Grommet

O WY
‘ | ,’f“t N

%

U "I‘I'
=\

—— \&/

7777
AL

S\
14 7
e

Photo 1

Condenser Assembly and Installation

1. Refer to separate instructions included with the condenser kit to install the condenser.
2. Binary switch installation (Refer to condenser instructions). /

6 907839 REV A 04/24/23, PG 6 OF 42




~

Compressor and Brackets

( 1. Refer to separate instructions included with the bracket kit to install the compressor bracket. )

;/7//7(3[

www.vintageair.com

Passenger Compartment Disassembly
S

mOTE: For ease of installation, Vintage Air recommends removing the front seats.

1. On 1968 models equipped with astro ventilation, remove the astro vents and door assemblies (retain the
astro vents, but discard the door assemblies) (See Figure 1, below).

2. Remove the ashtray (retain) (See Photo 1, below).

3. Remove the trim plate and (2) screws (retain) (See Photo 2, below). NOTE: The center console may have
to be loosened to gain access to the trim plate screws. The bottom (2) screws also retain the
ashtray slider assembly (See Photo 3, below).

. Remove the ashtray slider assembly by removing the screw (retain) (See Photo 3, below).
5. Remove the glove box door by removing (3) screws (retain) (See Photo 4, below).
\6. Remove the glove box by removing (4) screws ((2) on top & (2) on the sides) (discard) (See Photo 5, below).)

IN

[Astro Vent Door Assembly

(Passenger & Driver Side)

) Astro Ventilation Louver]

' (1968 Models Only)

Astro Vents (If Equipped)

(Passenger & Driver Side)]

Ashtray Slider Remove Screw

Trim Plate

O

Remove
(2) Screws

Remove
(3) Screws

O

O

O

O

O

907839 REV A 04/24/23, PG 7 OF 42



77//7@[ )

Passenger Compartment
www.vintageair.com Disassembly (Cont)

7. Remove the radio by removing the knobs and retaining nuts (retain) (See Figure 2, below).
8. Disconnect the wiring and antenna cable from the radio (retain).

9. Remove the OEM control panel assembly by removing (4) screws from the dash (retain) and disconnecting the
light socket (retain) and cables (discard) (See Photo 6, below).

10. Loosen and lower the steering column by removing the (2) nuts from under the column (retain) (See Photo 7,
below).

—{Remove (4) Screws J(OEM Control Panel Assembly )

Steering
Column

(Remove (2) nuts under steering column)

O

Under Steering Column View @l=1sYe}re W4

\- /

8 907839 REV A 04/24/23, PG 8 OF 42




77//7@[ N\

Passenger Compartment

www.vintageair.com Disassembly (Final)

(11

12.
13.
14.
15.
16.
17.

\.

. Remove (3) screws from the top of the instrument panel and (4) screws from the bottom of the instrument h

panel ((2) from the left side and (2) from the right side) (retain) (See Photo 8, below).

Disconnect the speedometer cable and wiring plug.

Remove the instrument panel (retain).

Remove the OEM defrost duct (discard) (See Figure 3, below).

Remove the OEM heater assembly (discard) (See Figure 3, below).

Remove the passenger side kick panel by removing (5) screws (discard screws) (See Figure 4, below).

On 1968 models, remove the driver- and passenger-side louvers by removing (2) mounting screws from each
louver bezel (See Photo 9, below). y

Defrost Duct

HOIF

(Remove (3) screws from top of panel)
I

O O O

[ Instrument ]

O QO

(Remove (2) screws from bottom left ) (Remove (2) screws from bottom right )
Photo 8

[Remove (2) mounting screws]

from each louver bezel

S

Remove (5) | |Passenger Side
Screws Kick Panel

T Figure 2 Photo o

J

9 907839 REV A 04/24/23, PG 9 OF 42



77//7@[ )

www.vintageair.com Firewall MOdiﬁcation

ﬁ\IOTE: Firewall modification is required for firewall cover and drain hose installation. \
1. Flatten the edges of the firewall opening (See Photo 1, below).

2. Temporarily install (2) 1/4-20 x 1 2" studs into the evaporator firewall bracket as shown in Photo 2, below.
NOTE: This will align the bracket with the mounting holes in the firewall.

3. From inside the passenger compartment, temporarily install the evaporator firewall bracket. Using the bottom
hole on the evaporator firewall bracket as a reference, mark and drill a 5/8” hole for the drain hose as shown
in Photo 3, below. NOTE: To ensure a tight fit, do not enlarge the hole to more than 5/8".

\4. Remove the evaporator firewall bracket. )
Temporarily install (2) 1/4-20 Use this hole
x 1 2" full-threaded studs for reference

Flatten firewall
opening edges

Mark & drill
5/8" hole

Photo 2 Passenger Photo 3

Engine Photo 1 Evaporator )
Compartment Side Firewall Bracket Compartment Side
640688

Defrost Duct & Fresh Air Cover Installation

. Locate the (2) defrost duct assemblies (See Photo 1, below)

2. Install the defrost ducts under the dash (See Figure 1, below). Align each defrost duct with the defrost
opening in the dash, and hold it in place. Using the bracket as a template, drill a 7/64" hole for each duct as
shown below. Secure each defrost duct using a #10 x 1/2” sheet metal screw (See Figure 1, below).

3. If the vehicle is equipped with astro ventilation, apply a 1/4” bead of silicone to the mating surface, and install
the driver- and passenger-side fresh air covers, using the OEM hardware to secure (See Figure 1, below).

=

Photo 1

Driver-Side ] Defrost Duct [Passenger—Side]

Driver-Side

Fresh Air Cover 626675-VCA Defrost Duct
626675-VCA

640711

Fresh Air Cover
640712

{Passenger—Side

p———
%’
\—y

e/

o

\‘ - @ Mating Surface
of Fresh Air/

N

A
N

(2) #10x 1/2" — Cover
[Sheet Metal Screws Figure 1

1 o 907839 REV A 04/24/23, PG 10 OF 42




77//7@[ N\

www.vintageair.com DaSh Frame MOdiﬁcation

( 1. Modify the dash as shown in Figure 1, below. )

T%@—' ===

Remove
shaded portion

Before Modification After Modification

Trim Plate Modification

mOTE: For an upgraded chrome OEM-style center louver (Vintage Air Part # 493068), it will be \
necessary to purchase a factory A/C dash trim plate.

1. Locate the center louver template (See Photo 1, below).

2. Center the template onto the trim plate as shown in Photo 2, below.

3. Mark the center louver opening on the trim plate (See Photo 3, below).
4.

Once the center louver opening is marked, remove the template and carefully cut out the opening in the trim
\ plate. The finished modified trim plate is shown in Photo 4, below. )

Center Louver

Tgﬂ)‘;‘gtze OEM Trim Center template Mark louver opening Trim plate
Plate on trim plate on trim plate with cutout

J

1 1 907839 REV A 04/24/23, PG 11 OF 42




Dash Modifications
www.vintageair.com (1967 MOdels Only)

mOTE: To accommodate the driver and passenger side louvers, it will be necessary to modify the dash \
by cutting (2) holes using the templates provided with this kit. For standard 2 2" louvers (supplied

with this Kit), use the center hole on the appropriate template to drill a pilot hole before enlarging

the hole as explained in the instructions below. For OEM-style louvers (NOT supplied with this kit

but available for separate purchase (Part # 49306-VCL), scribe the dash around the outer part of the

template holes as shown in Photos 1 & 2, below. To avoid scratching the paint, apply masking tape to

the dash and templates.

1. Place the driver- and passenger-side louver templates onto the dash (See Photos 1 & 2, below). Use a clamp
to hold the templates in place (See Photo 2, below).

2. Press on the templates to conform them to the shape of the dash. Once the templates are in place, use a
center punch to mark the dash as shown in Photos 1 & 2, below. Once marked, remove the templates from
the dash.

3. Using a 2 2" hole saw, cut holes in the dash for the driver- and passenger-side louvers. NOTE: Before
drilling, check for and secure any wiring behind the dash that may come into contact with the hole

\ saw blade. )

77”7@[ Driver & Passenger Si(b

Masking
Tape

[Driver-Side Louver Template]

Passenger-Side Louver Template Masking
640701

640700 Tape

/ Scribe

outer
part of
template
hole for
OEM-style
louvers

Use center punch to mark ] Photo 1 Use center punch Photo 2

dash (For standard louvers) to mark dash
(For standard
louvers)

template hole for
OEM-style louvers

Scribe outer part of]

N ) Y

907839 REV A 04/24/23, PG 12 OF 42



Louver Installation
www.vintageair.com (1967 Models Only)

Cl. Separate the double vane chrome louver assemblies, and insert the louvers into the dash openings. From )

77[/7@[ Driver- & Passenger—Si%

behind the dash, install the hose adapters onto the louvers as shown in Figure 1, below.

Louver Hose
Adapter

Louver Hose
Adapter

Driver Side Passenger Side

Double Vane Chrome Louver I—— [Double Vane Chrome Louver]

Driver- & Passenger-Side
OEM Louver Modification

mOTE: To install the new 2 1»2” hose adapters, it will be necessary to modify the driver- and passenger-\
side OEM louvers.

1. Disassemble the OEM louver by unclipping the (3) tabs on the louver housing, then pulling the assembly apart
(See Photo 1, below).

2. Remove the ball louver from the louver housing (See Photo 2, below).

3. Measure and mark 1/4” from the edge of the louver housing (See Photos 3 & 4, below). NOTE: Repeat the
process (2) more times around the louver housing.

\4. Drill (3) 1/8” holes into the louver housing (See Photo 4, below). )

- Remove ball louver Mark and drill
louver housing from louver housing (3) 1/8" holes

\ O

O O

Photo 1 Photo 2 Photo 3 Louver Photo 4
Housing

J

1 3 907839 REV A 04/24/23, PG 13 OF 42




~

OEM Louver Assembly

(" 1. Adhere a length of the supplied felt strip to the beveled edge inside the inner louver hose adapter. NOTE: cut
the felt strip to fit as needed (See Photo 1, below).

2. Insert the OEM ball louver into the OEM louver housing (See Photo 2, below).
3. Install the inner louver hose adapter into the OEM louver housing (See Photo 3, below).

4. Install the outer louver hose adapter flush with the back of the louver housing as shown in Photo 4, below.
NOTE: Before continuing to the next step, ensure that the ball louver can be adjusted if it is too
tight or too loose. If adjustment is required, it will need to be completed before the adapter is
secured to the housing. If desired, for ease of assembly, (3) small pilot holes (approximately
5/64") can be drilled into the outer ring.

5. Install (3) #6 x 3/8” pan head screws into the previously drilled holes on the louver housing (See Photo 5,
below).

;/7//7(3[

www.vintageair.com

\. J

Inner Louver

Hose Adapter Install Felt Strip Insert louver ball
49872-VCI 200101 into housing

\

l Install outer louver ]

hose adapter to
back of housing

\

Photo 4

hose adapter into

Install inner louver
housing

|

\

Install (3) #6 x 3/8”
pan head screws into
previously drilled holes

/

14

907839 REV A 04/24/23, PG 14 OF 42



77//7@[ N\

www.vintageair.com KiCk Panel MOdiﬁcation

1. Remove the fresh air door assembly from the OEM kick panel by lifting up on the door toward the spring and
sliding it out of the hinge housing (See Photo 1, below).

. Disconnect and remove the fresh air door cable from the OEM lever housing (discard) (See Photo 2, below).

3. Trim the fresh air door housing flush with the back of the OEM kick panel, and discard the excess material
(See Photo 3, below).

4. Remove the kick panel vent (See Photos 4 & 5, below).

N

Fresh Air Door L|ft door toward D|sconnect fresh Trim flush with kick Fresh Air
Assembly sprmg to remove air door cable panel housing Door Housing

Photo 1 Photo 2 Photo 3

Remove kick
panel vent

Before Modification Photo 4 After Modification Photo 5

\- J

1 5 907839 REV A 04/24/23, PG 15 OF 42




~

Firewall Cover Insulation

(NOTE For proper system operation, Vintage Air recommends using heat blocking insulation in the area\
around the evaporator unit (firewall, kick panel, inner cowl, firewall covers). Due to tight clearance for

the evaporator unit between the firewall and dash, Vintage Air recommends an insulation thickness of
no more than 1/4".
1.

;/]//7(3[

www.vintageair.com

To apply insulation to the firewall cover, temporarily install the firewall cover onto the firewall using (2) 1/4-20
x 3/4"” bolts and (2) 1/4-20 nuts with star washers (See Photo 1, below)
2.

\3.

From the passenger compartment, trace the firewall opening onto the firewall cover (See Photo 2, below)
Remove the firewall cover, and apply insulation to the traced area (See Photo 3, below)

J

Temporarily install firewall
cover with (2) 1/4-20 x 3/4”

bolts & (2) 1/4-20 nuts with
star washers

Trace firewall
opening

Firewall Cover
640687

| |

Apply insulation
to traced area

0%

Firewall Cover
640687

Photo 1

Compartment View

Passenger

Lubricating O-rings

\_

Male  Fomale Nyt FOT @ Proper seal of fittings: Install supplied )
o rmg Insert O-rings as shown and lubricate with supplied
oil.
#6 O-ring o
c ( ) -ring
ngf%h??ngs”\ O-ring Installs
#8 O-ring #10 O-ring Over Male Insert

NOTE: Standard torque specifications:
#6: 11 to 13 ft-lb.

#8: 15 to 20 ft-1b.

#10: 21 to 27 ft-lb.

to Swaged Lip Twist With
This Wrench

Hold With
This Wrench

\-

J

.

907839 REV A 04/24/23, PG 16 OF 42




77//7@[ N\

www.vintageair.com Evaporator Module Preparation

(Perform the following on a workbench: \

1. Install (3) 1/2" plastic plugs into the back of the evaporator module (See Photos 1, 2, 3 and 4, below).

2. Using a properly lubricated #10 O-ring (See Lubricating O-rings, Page 16), install the upper heater hardline
onto the evaporator module (See Photo 5, below). NOTE: Install the hardline facing down.

3. Using a properly lubricated #10 O-ring (See Lubricating O-rings, Page 16, install the lower heater hardline
onto the evaporator module (See Photo 6, below). NOTE: Install the hardline facing down.

\4. Install the evaporator firewall bracket using (4) #10 x 5/8” screws (See Photos 7, 8 and 9, below). )

1/2" plastic
plug

Install (2)
1/2" plastic

plug into back of

Install 1/2" plastic
evaporator unit

plugs

Photo 1 Photo 2 Photo 3

[ Install upper heater hardline

onto evaporator module with
properly lubricated #10 O-ring

(2) 1/2"

plastic

plugs /

Install lower heater
hardline onto
Photo 4 Photo 5 evaporator module Photo 6
with properly
lubricated #10 O-ring

firewall bracket (640717)
onto evaporator module

|

[ Install evaporator

module using (2)
#10 x 5/8” screws

Secure bracket to ]

module using (2)
#10 x 5/8” screws

Photo 7 Bottom of Photo 8 Top of Photo 9

Module View Module View

\- J

1 7 907839 REV A 04/24/23, PG 17 OF 42

Secure bracket to J




(" 5. Install (2) 1/4-20 x 1 v2” full-threaded studs into the (2) upper mounting holes on the evaporator firewall )

\_ module. Retighten the mounting screws. )

77//7@[ )

Evaporator Module
www.vintageair.com Preparation (Cont)

bracket (See Photo 10, below). NOTE: Thread studs in a 1/4"” of the way.
6. Using (4) spring clips, install the dash plenum (See Photo 11, below).
7. Using (2) spring clips, install the floor plenum onto the back of the evaporator module (See Photo 12, below).

8. Using (2) spring clips, install the defrost plenum onto the front of the evaporator module (See Photo 13,
below).

9. Loosen the (2) screws holding the ECU (See Photo 14, below), then remove it and let it hang in front of the

lSecure dash plenum

to module using (4)
spring clips Q Q

Dash Plenum
625330

full-threaded studs into J Photo 10 [ Secure defrost Photo 11

O O

l Install (2) 1/4-20 x 1 12"

bracket a 1/4” of the way in plenum to module

using (2) spring clips

|

Secure floor plenum
to module using (2)
spring clips

Floor Plenum O Defrost Plenum |
625338 625331

Photo 12 Photo 13

Loosen
(2) screws

securing
ECU

\ Photo 14 /

1 8 907839 REV A 04/24/23, PG 18 OF 42



77//7@[ N\

Fresh Air Cap & Kick Panel Cover
www.vintageair.com Prepal’ation

1. Install (3) large, (1) 1 %" O.D. and (1) 7/8” O.D. grommets into the fresh air cap (See Photos 1 & 2, below).

2. Install (3) large, (1) 1 ¥4” O.D. and (1) 7/8"” O0.D. grommets into the kick panel cover (See Photos 3 & 4,
below).

(1)1 %" O.D.

(1) 7/8" O.D.
Grommet

Grommet

(1) 7/8" O.D.
Grommet

(1) 1 ¥4” O.D.
Grommet

(3) Large
Grommets

(3) Large
Grommets

Fresh Air Cap
622230

Photo 1 Photo 2

(1) 1 ¥4” O.D. (1) 7/8" O.D.

(1)1 ¥%" O.D.

Grommet Grommet

(1) 7/8" O.D.
Grommet

Grommet

(3) Large
Grommets

(3) Large
Grommets

Kick Panel Cover

[ 622234

Heater and A/C Hose Installation

NOTE: Soapy water may be used to ease insertion of A/C and heater hoses through the grommets,

but be sure the hoses are capped to prevent water from getting inside.

1. On the inside of the fresh air cap, the letter “T” indicates the top mounting hole for the firewall (See Photo 1,
below).

“T” Indicates
Q Top Mounting Hole
\ Photo 1 J

1 9 907839 REV A 04/24/23, PG 19 OF 42




77//7@[ )

Heater and A/C

www.vintageair.com Hose I nStaI |atI0n (Cont)
(2. Insert a length of heater hose through the bottom-right large grommet on the fresh air cap (See Photo 2, \
below).

3. Insert a length of heater hose through the top-right large grommet on the fresh air cap (See Photo 3, below).

4. Insert the 45° fitting on the #10 compressor/evaporator A/C hose through the bottom-left large grommet on
the fresh air cap (See Photo 4, below). NOTE: Temporarily remove the large grommet from the fresh
air cap to ease insertion of the #10 hose fitting.

5. Insert the 45° fitting on the #6 drier/evaporator A/C hose through the top-left 1 ¥4” O.D. grommet on the
fresh air cap (See Photo 5, below).

6. From the passenger compartment, insert the lower heater hose through the bottom-left large grommet on the
kick panel cover (See Photo 6, below).

7. Insert the upper heater hose through the top-left large grommet on the kick panel cover (See Photo 7,
below).

8. Insert the #10 compressor/evaporator A/C hose through the bottom-right grommet on the kick panel cover
(See Photo 8, below). NOTE: Temporarily remove the grommet from the kick panel cover for easier

insertion.
9. Insert the #6 drier/evaporator A/C hose through the top-right large grommet on the kick panel cover (See
\ Photo 9, below). )
Fresh Air Cap
622230 Remove large grommet #6 Drier/Evaporator
for easier insertion A/C Hose

Large
Grommet

\

Hose Heater
Hose

Large
Grommet Photo 2

Photo 3 Photo 4 1 Y4" O.D. Photo 5

#10 Compressor/ Grommet
Evaporator A/C Hose

Upper [#6 Drier/Evaporator] 1 ¥4” 0.D.
A/C Hose Grommet

Kick Panel Cover
622234

\

Large
Grommet

Large
Grommet

Large
Grommet

Photo 8

Lower
Heater Hose

#10 Compressor/
Evaporator A/C Hose

/

20 907839 REV A 04/24/23, PG 20 OF 42




77//7@[ N\

www.vintageair.com erlng I nsta“ation

1. From the passenger compartment, route the heater control valve connector and wiring (white, yellow and
purple), and the red, white and blue wires from the main wiring harness through the 7/8” O.D. grommet on
the kick panel cover and into the 7/8” O.D. grommet on the fresh air cap (See Photo 1, below). NOTE: Leave
approximately 5” of wiring between the relay and the kick panel cover. This is to allow enough
wiring to secure the relay to the mounting position.

2. Place the evaporator module on the passenger-side floorboard and route the orange and white wires through
the 7/8” O.D. grommet on the kick panel cover, then through the 7/8” O.D. grommet on the fresh air cap.

/

( Route heater control valve |
connector and wiring
(white, yellow and purple),
and red, white and blue

wires from main wiring NOTE: Leave approximately

harness through 7/8” 0.D. 5" of wiring between relay
grommet on kick panel and kick panel cover to allow
cover and into 7/8” O.D. enough wiring to secure

relay to mounting position.

grommet on fresh air cap

Kick Panel Installation

(1. Apply a bead of silicone around the mating surface of the kick panel cover (See Figure 1, below). \

2. Install the kick panel cover into place, lining up the mounting holes on the cover with the OEM mounting
holes on the kick panel opening.

3. Install the kick panel, routing the hoses and wiring through the opening. Secure the panel using (4)
#8 x 1 Va” countersunk screws with washers (See Photo 1, below). NOTE: Use only the mounting holes
shown in Photo 1, below, at this time.

4. Using a #8 x 1 4" countersunk screw, secure the relay to the upper OEM kick panel mounting hole as shown

\__in Photo 2, below.
OEM KiICk ( Secure
Pane compressor
/ relay to upper

Q mounting hole
using #8 x 1 a”

countersunk
screw with
washer
/ : (@) #8x 1 "
] Countersunk Screws Photo 1 Photo 2

Kick Panel Cover
\ 622234 with Washers

907839 REV A 04/24/23, PG 21 OF 42



77//7@[ )

www.vintageair.com Evaporator Installation

ﬂ\IOTE: A 10" block of wood may be used to support the evaporator unit while the following steps \
are completed. To ensure a watertight seal between the passenger compartment and the vehicle
exterior, for all bolts passing through the firewall, Vintage Air recommends coating the threads with
silicone prior to installation.

1. Install the upper heater hose and a hose clamp onto the upper heater hardline on the evaporator module
(See Photo 1, below).

2. Install the lower heater hose and a hose clamp onto the lower heater hardline on the evaporator module (See
Photo 2, below).

3. Roll the evaporator into it's mounting position. Insert the (2) 1/4-20 x 1 %2” full-threaded studs into the
upper OEM mounting holes on the firewall (See Photo 3, below).

4. Using a properly lubricated #6 O-ring (See Lubricating O-rings, Page 13), install the 45° fitting on the #6
drier/evaporator A/C hose onto the block-valve adapter on the evaporator module (See Photo 4, below).

5. Using a properly lubricated #10 O-ring (See Lubricating O-rings, Page 13), install the 45° fitting on the #10
compressor/evaporator A/C hose onto the #10 fitting on the block-valve adapter on the evaporator module
(See Photo 5, below). NOTE: After installing the #10 compressor/evaporator A/C hose, wrap all

\_ exposed metal with the supplied press tape (See Photo 6, below). )

Install upper heater hose
onto upper heater hardline

Install lower heater hose |
onto lower heater hardline

— Install 45° fitting on #6
Fnee 4 ldrier/evaporator A/C hose

onto block-valve adapter

Insert (2) 1/4-20 x 1 2" full-

threaded studs into upper OEM Photo 3 Photo 4

mounting holes on firewall

Install 45° fitting on #10

compressor/evaporator Wrap all exposed metal
A/C hose onto block-valve with supplied press tape
adapter

\_ ar>

22 907839 REV A 04/24/23, PG 22 OF 42




77//7@[ N\

www.vintageair.com Evaporator Installation (Cont.)

6. Install (2) 1/4-20 well nuts onto the evaporator module (See Photo 7, below).
7. Install (2) #8 U-nuts onto the evaporator dash bracket (See Photo 8, below).

8. Position the evaporator dash bracket under the glove box door mounting holes, then secure it onto the
evaporator unit using (2) 1/4-20 x 1” serrated flange bolts (See Photo 9, below).

Install (2) #8 U-nuts onto
evaporator dash bracket

nuts onto evaporator

Install (2) 1/4-20 well
module

Photo 7 [Evaporator Dash Bracket] Photo 8

640710

O O

Secure evaporator dash
bracket to evaporator
module using (2) 1/4-20 x
1" serrated flange bolts

Drain Hose Installation
(1. Install the drain hose through the previously drilled 5/8” hole in the firewall. Attach the drain hose onto the )

drain outlet on the bottom of the evaporator module (See Photo 1, below).

Evaporator drain
outlet

Attach drain hose
onto drain outlet

Install drain hose
through 5/8” hole

K j

23 907839 REV A 04/24/23, PG 23 OF 42




77//7@[ )

www.vintageair.com Fl rewa“ Cover I nStaI |ati0n

mOTE: To ensure a watertight seal between the passenger compartment and the exterior, for all \
bolts passing through the firewall, Vintage Air recommends coating the threads with silicone prior
to installation.

1. Locate the bottom-left mounting hole on the firewall cover, and install a 1/4-20 x 3/4" bolt and a 1/4” pushnut
retainer (See Photo 1, below).

2. Apply a bead of silicone around the mating surface of the firewall cover as shown in Photo 2, below.

3. Install the firewall cover onto the (2) 1/4-20 x 1 %2” full-threaded studs, then secure it using (2) 1/4-20 nuts
with star washers (See Photo 3, below).

4. Install (3) 1/4-20 x 3/4"” black serrated flange bolts into the remaining open mounting holes on the firewall
cover and into the evaporator firewall bracket (See Photo 4, below). NOTE: Do not tighten at this time.

5. Remove the (2) 1/4-20 nuts with star washers and (2) 1/4-20 x 1 2" full-threaded studs from the firewall
cover, and replace them with (2) 1/4-20 x 3/4" black serrated flange bolts (See Photo 5, below).

6. Install (1) of the previously removed 1/4-20 nuts with star washers onto the bottom-right firewall cover bolt
in the passenger compartment (See Photo 6, below).

7. Verify the evaporator unit is level and square to the dash. NOTE: To ensure proper drainage, it is very
important that the evaporator is level, both left-right and fore-aft. Check for level on the flat
portions of the case around the drain.

8. Tighten all of the mounting bolts at this time. NOTE: Tighten the bolts on the firewall first. Adjust the
evaporator dash bracket as needed, then tighten the bolts on the evaporator unit. Silicone or seam

\ sealer may be applied around the outer edge of the firewall cover.

Install a 1/4-20 x Firewall Cover —
3/4" black serrated 640684

flange bolt
1/4" Pushnut

<l® Bolt Retainer

Side View Photo 1 Compartment Side View Photo 2
Install firewall
PRt th,(,e (&) Install (3) 1/4-20 x
1/4-20 x 1 2" full- ”
threaded stud 3/4" black serrated
S flange bolts

o

(2) 1/4-20 Nuts O O

with Star Washers

Engine Compartment @N=1sYe]ele] Photo 4

View
- | Install a 1/4-20 nut with
Remove (2) 1/4-20 nuts star washer onto bottom-
with star washers and right firewall cover bolt
(2) 1/4-20 x 1 »" full-
threaded studs, then
replace with (2) 1/4-20 x \O O
3/4” black serrated flange
L bolts

Engine Compartment Photo 5 Passenger —
\ View Photo 6

Compartment View
24 907839 REV A 04/24/23, PG 24 OF 42




;/7//7(3[

www.vintageair.com

~

Passenger Compartment Wiring

secure it using a #10 x 1/2” sheet metal screw.

NOTE: This requires a male fuse extension (not supplied).

4. Connect the BSC wiring to the main harness (See Photo 2, below).
\5. Connect the main harness to the ECU (See Photo 3, below).

(1. Select a suitable ground location for the white ground wire eyelet from the heater control valve harness, and \
2. Route the violet power wire to a switched 12v power source on the fuse panel (See Photo 1, below).

3. Connect the tan wire to the factory dash lights to enable control panel backlighting (if applicable).

Attach Violet Wire to
Switched Power Source

Photo 1

Connect

main harness
to ECU

Connect BSC

wiring to
main harness

J

25

907839 REV A 04/24/23, PG 25 OF 42



ECU, Control Panel
& Duct Hose Routing

(NOTE: For the system to function optimally, the duct hoses must be routed as directly as possible, \
taking care to avoid kinks, sharp bends and unnecessary length. Vintage Air supplies duct hoses

in continuous lengths that will need to be cut to size depending on application. Before cutting,
familiarize yourself with the installation instructions and verify the routing will work with your
application. For custom hose routing, additional hose may be needed and can be purchased from
Vintage Air.

\1. Stretch the duct hose until there is no slack, measure, mark and cut hose to size (See Photo 1, below). )

Stretch, measure,
mark and cut
hose to size

;/]I/?O[ )

www.vintageair.com

Control
Panel

- - / Plug From
Driver-Side ) Control

Louver L | o Wiring Harness
21" x 42 = 232002-VUA
Conter e Plug From Main
Louver Wiring Harness
2 12" x 24" 231505
Center
Louver - - Passenger-Side
2 15" x 24" Driver-Side Defrost Duct
Defrost Duct 27 % 18"
Passenger-Side 2" x 18"
Louver
2 2" x 42" NOTE: ECU must be placed

away from water and
humidity, and also be
accessible for servicing. If
relocating, connectors must
be positioned towards the
bottom.

Position connectors
towards bottom

26 907839 REV A 04/24/23, PG 26 OF 42




77//7@[ N\

www.vintageair.com Center Louver Installation

(1. Install (2) #8 U-nuts onto the center louver hose adapter (See Figure 1, below). \
2. Install (2) .313" length nylon spacers onto the tabs of the center louver vent bracket (Figure 1, below).
3. Install (2) nylon flat washers onto the center vent louver (See Figure 1, below).

4. Insert the center vent louver into the OEM louver housing. Install the center louver vent bracket with (2)
nylon spacers onto the housing (See Figure 1, below).

5. Cut a piece of supplied foam, and apply it to the bottom of the louver assembly (See Photo 1, below)
6. Attach (2) 24" lengths of 2 2" duct hose to the center louver hose adapter (See Photo 2, below).

7. While holding the center louver assembly and the center louver hose adapter together, align the assembly
\ holes with the holes on the dash. Secure the assembly using (2) #8 x 1/2” screws (See Photo 3, below). )

| (

Center Louver
Hose Adapter

.313” Length Nylon Spacer

(Nylon Flat Washer )

Center Louver
Vent Bracket
640680

OEM Louver
Housing

Attach (2) 24" lengths of 2 2" duct
hose to center louver hose adapter

/ \ ((2) #8 x 1/2” Screws ]

Cut supplied foam and apply
to bottom of louver assembly

/ O O
/

Photo 1 Center Louver Photo 2 [Insta” center |0UV€r] Photo 3

assembly into dash

Hose Adapter
K 622237 J

907839 REV A 04/24/23, PG 27 OF 42




77//7@[ )

Driver- & Passenger-Side
www.vintageair.com Louver InStallation

1. Attach a 42" length of 2 2" duct hose to the driver-side louver, then install it into the dash (See Photo 1,
below).

2. Attach a 42" length 2 2" duct hose to the passenger-side louver, then install it into the dash (See Photo 2,
below).

Driver-Side Passenger-Side
Louver Louver

[42" Length of 2 1/2"] Photo 1 Photo 2

Duct Hose

Control Panel Installation

1. From the driver side, install the control panel into the dash using the (4) OEM screws (See Photo 1, below).
2. Connect the control panel wiring harness to the ECU (See Photo 2, below).

[Connect control panel

((4) OEM screws ) wiring harness to ECU |

O 0

O O
Fresh Air Cap Installation

1. Gently pull the slack from the hoses in the passenger compartment, making sure the hoses are not kinked.

2. Slide the fresh air cap into position, and secure it to the firewall using (2) #14 x 3/4” washer head screws
(See Photo 1, below).

3. Apply silicone around the outer edge of the fresh air cap (See Photo 1, below).

Apply silicone
around fresh
air cap

" Y

Secure fresh air cap
with (2) #14 x 3/4"
washer head screws

\ /

28 907839 REV A 04/24/23, PG 28 OF 42




77//7@[ N\

www.vintageair.com Inner Fender Cover
1. Apply a bead of silicone around the OEM A/C hose opening (See Figure 1, below).
2. Install the inner fender cover using the (4) OEM screws (See Figure 1, below).

Inner Fender Cover
640678-FCR

Screws

A/C Hose Installation

@tandard Hose Kit: \
1. Locate the #8 condenser/compressor A/C hose. Lubricate (2) #8 O-rings (See Lubricating O-rings, Page 13),
and connect the #8 90¢° fitting with service port to the #8 discharge port on the compressor (See Photo 1,
below). Then, route the 45°¢ fitting to the #8 condenser/core hardline coming from the condenser (See Photo

2, below). Tighten each fitting connection (See Lubricating O-rings, Page 13).

2. Locate the #10 compressor/evaporator A/C hose. Lubricate a #10 O-ring (See Lubricating O-rings, Page 13),
and connect the #10 90° fitting with service port to the #10 suction port on the compressor (See Photo 1,
below). Tighten the fitting connection (See Lubricating O-rings, Page 13).

3. Locate the #6 drier/evaporator hose. Lubricate a #6 O-ring (See Lubricating O-rings, Page 13), and connect
it to the #6 drier/fenderwell hardline coming from the condenser (See Photo 2, below). Tighten the fitting
connection (See Lubricating O-rings, Page 13).

Modified Hose Kit:

\1. Refer to separate instructions included with modified hose kit. )

#10 Compressor/

#6 Drier/Fen Il Hardline)
Evaporator A/C Hose 6 Drier/Fenderwell Hardline
090176

090174 090173

#6 Drier/Evaporator A/C Hose][

Evaporator A/C Hose Evaporator A/C Hose| | Core Hardline

090175 090175 35367-VCG J

29 907839 REV A 04/24/23, PG 29 OF 42

[ #8 Compressor/ ] [ #8 Compressor/ _ | (#8 Condenser/




77//7@[ )

WwWw._vintageair.com Heater Control VValve Installation

ﬂ\IOTE: Vintage Air Systems use 5/8"” heater connections. On engines equipped with 3/4"” hose nipples,\
these will need to be removed and replaced with 5/8"” nipples (not supplied). For water pumps with

a cast-in 3/4"” heater outlet, a 3/4” x 5/8"” reducer fitting (not supplied) or molded hose (Vintage Air
Part # 099010) will need to be installed in the heater hose.

1. Install the heater control valve support bracket onto the heater control valve using (4) #8 x 1/2” pan head
screws (See Photo 1, below). NOTE: Before mounting the heater control valve in the vehicle, ensure
the wiring from the main harness and the heater control valve can be connected easily without
tension or strain on the connection, or excessive pressure on the metal surfaces.

2. Route a piece of heater hose (not provided) from the lower heater core fitting to the water pump. Secure
using hose clamps (See Photo 2, below).

3. Route a piece of heater hose (not provided) from the intake manifold to the heater control valve. Connect the
heater hose from the upper heater core fitting to the heater control valve. Secure using hose clamps (See
Figure 1 and Photo 3, below). NOTE: Ensure proper flow direction through the heater control valve
(the flow direction follows the molded arrow on the valve).

4. Plug the heater control valve connector into the connector on the main wiring harness (See Photo 4, below).

5. Install (2) 1” I.D. Adel clamps to secure the heater hoses (See Photo 5, below). NOTE: Use an OEM hole to
mount the Adel clamps. If an OEM hole is not available, a new hole will need to be drilled. Be sure
\ all hoses are routed away from the fan, belts and pulleys. )

Heater Control Valve
Support Bracket
648284

From heater core
to water pump
From intake manifold
to heater control valve
NOTE: Flow direction follows molded

(4) #8 x 1/2” arrow on valve.

Pan Head Screws Photo 1 Photo 2

From upper heater Intake manifold
core fittings connection

Heater Control Valve]

From lower heater core
461171

fitting to water pump

)

From heater control
valve to heater core

—

Heater control Install (2) 1" 1.D.
valve connector Adel clamps

harness connector

@ter Control Valve] Photo 3 [ Heater control ] Photo 4 Photo 5
461171 /

30 907839 REV A 04/24/23, PG 30 OF 42



;/7//7(3[

www.vintageair.com

Quality Crimp Guideline

~

Acceptable strip length
(Some copper visible)

Crimped area is centered
on each side of splice

/

Bad strip length
(Too much copper visible)
Visible copper should be

just enough to ensure
clearance between splice
area and wire insulation

A good crimp requires
seam of butt splice to be
opposite of crimp die tooth

A\

\

/
/

(Crimp die tooth)

Photo 2
Good Ring Terminal Crimp Bad Ring Terminal Crimp
Crimp
- area is not
Crlmpgd centered on
area is
. barrel
opposite
of seam Crimp area -
is on seam
Excessive (Should be
wire “brush” opposite)
Photo 3 Photo 4 Photo 5
Crimp
area is
centered
on barrel
( Use a ratcheting crimp tool |
for insulated barrel terminals
when crimping the provided
female insulated terminal. Photo 5a
Ensure terminal is inserted in

appropriate position before
crimping.

31

907839 REV A 04/24/23, PG 31 OF 42

J



77//7@[ )

WwWw._vintageair.com Engine Compartment Wiring

(1. Route the blue lead from the main wiring harness to the safety switch (See Photo 1, below). \
2. Connect the compressor lead wire to the safety switch (See Photo 1, below).

3. Wrap the safety switch wiring with flexo sleeve, and secure it with the supplied tie wraps (See Photo 2,
below).

4. Route power and ground wires toward the battery.

5. Install the supplied heat shrink over the 12 AWG orange fuse holder assembly wire, and crimp it to the 12
AWG orange wire from the main wiring harness (See Photo 3, below and Quality Crimp Guidelines, Page 28).

6. Install the supplied heat shrink over the 16 AWG black fuse holder assembly wire, and crimp it to the 16
\ AWG red wire from the main wiring harness (See Photo 4, below and Quality Crimp Guidelines, Page 28). )

Connect blue lead from
main wiring harness
and compressor lead

to safety switch

Wrap safety switch
wiring with Flexo sleeve

Install supplied heat shrink over 12 AWG Install supplied heat shrink over 16 AWG
orange fuse holder assembly and crimp to 12 black fuse holder assembly wire and crimp to
AWG orange wire from main wiring harness 16 AWG red wire from main wiring harness

Photo 3
Photo 4

\- /

32 907839 REV A 04/24/23, PG 32 OF 42




77//7@[ N\

Engine Compartment Wiring (Cont.)

7. Install fuses into the holders (See Photo 5, below).

8. Install the supplied heat shrink over the white ground wires, then crimp on the supplied eyelets (See Photos 6
and 7, below and Quality Crimp Guidelines, Page 28)

9. Connect the ground wiring eyelets to the negative battery terminal connector (See Photo 8, below).

10. Connect the positive wiring eyelets to the positive battery terminal connector (See Photo 9, below).
NOTE: Do not connect power until installation is completed.

Install fuses
into holders Install supplied heat

shrink over white
ground wire and crimp
on supplied eyelet

www.vintageair.com

Connect ground

wiring eyelets to

negative battery
terminal connector

Install supplied heat
shrink over white
ground wire and crimp
on supplied eyelet

NOTE: Do not
connect power
until installation is
completed.

Connect positive

wiring eyelets to

positive battery
terminal connector

\_ W,

33 907839 REV A 04/24/23, PG 33 OF 42




"1Y30 |[e 2Je sSUmY J91edH pue DY AYliap sgumi4 D
" st puabaj s,jaUD (ai1qeorjdde y) _H_
DOV 241 1by3 wiguod pue uo dwe| ysep ay3 uiny ‘palim usag sey pue sanljigeded 1y3iyoeq sey [pued [041U0d JNOA §| 1y3iyoegq
U0 S/1ybij 10I02IpU| DY NG Y3 10y3 Wgfuod ‘uonisod (s1gea1jdde 4) D
L1v3IH NIW/1002 XVIN 241 01135 SI [0J3U0D d|NTL 3Y3 pue ‘uoisod HSYQ 343 01135 S1011U0D IAOIN 341 3[IYM Joledlpu| Qv
"uonisod 7002 XV
ay1 o1 uonisod | VIH XV IA @Yl woly|043u0d d T L ay3 Sunsnipe usym uo , sy21j2, 105saidwiod ay] 10y WLuod Os|y
"SIUaA YSDP Y] WO buitiod ST G702 10yl waguo) "uonisod 700D XV 241 03]043U0d dINTL 241 19S
Ipasdieyd s walsAs §|[ josau0d aunlessdws] ﬁHM
"SJUSA YSOP 21 WO buituod S| 1D
1OH 1043 wiuo) uolisod 1¥3IH XV IA 943 03 [043U0d dINTL 9431195 "uolisod HSY QA 9y 03 |0J3U0d IA0 N BY1 135
‘p3||eisul aJe saul| Ja1eay 4|
SJUaA 1501Jap ay7 woif umojq bujaq siJio ([ 1oy3 WaJuo) uonisod ] SOH43d 9Y3 01 |0J1u0d JAO N 9Y1 135
"SIUaA JOO[ Y1 10 UMO|q Bulaq SIJib 10y wafuo) "uonisod YO OT4 Yl 01]0J1u0d JGO W 241 18S |0J1U0d BPON D
"SUSA YSDP a1 10 UMO|q bulaq S/ JIb 10y] wiuo) "uonisod HSYQ@ 8yl 01 [041U0d 3A0IN 241 19S
"asealoul
paads Jomo|q ay3 Sullesy pue Jun ay3 woJj ulod Jie Jo Junowe ay3 Joj 3ul@ay Ag Siyl op ‘Saspaldul paads
J2M0Jq ay7 10Y7 WALJUod BumIas yona 1y "HO|H Uyl pue N NIAIIN Usyl MO 01 |0J1U0d paads JamMo|q 9yl UoLISOd| [041U0Dd paads Jomo|g _H_
-JI0ST15M0]G 347 1047 WALJUOI ‘{4 Q 01 |0J1u02 paads Jamo|q ay3 195
"asougelp 01 uoIaS SOASOUBEIQ PIJUBAPY 2yl 01 03 ‘PaAI9SqO SI Sujul|q aAlna1adal 4|
no3 L]
Y2942 1XauU Y3 03 03 ‘U0 UOLHUSI 9Y3 SulUIN] JO SINUIW T JOYE PIAISSFO S| Suldul|q OU 4|

ainpadolid

AJ3HD OL IN3LI

»I3Y) uonejjelsu|

o8y uone|leisu] :sdsais |eul

w9 a1reabeluin' MM

r)!//l/}

907839 REV A 04/24/23, PG 34 OF 42

34




77//7@[ N\

www.vintageair.com ECU MOU ntlng
(1. Select a suitable location behind the dashboard and clean the area where the ECU will be mounted. )

2. Apply (2) strips of Velcro onto the back of the ECU (See Photo 1, below) and mount it in the selected location.

Apply (2) strips of
Velcro onto the back
of ECU

Glove Box Installation

ﬁ\IOTE: Before installing the glove box, install a #8 U-nut onto the bottom-right hole on the supplied \
glove box bottom (See Photo 1, below).

1. Insert the supplied glove box bottom into the glove box opening. Install a #8 x 1/2” pan head screw into the
mounting holes on each side of the glove box opening (See Photo 2, below).

2. Insert the glove box top into the glove box opening, then attach the bottom half of the glove box to the
top half using (3) 10-32 x 1/2"” screws (See Photo 3, below). NOTE: Route the glove box light wiring
through the cutout on the top half of glove box (See Photo 4, below).

3. Secure the glove box top to the glove box opening using (2) #8 x 1/2” pan head screws (See Photo 5,
below).

4. Reinstall the glove box door using (3) #8 x 1/2” pan head screws (See Photo 6, below). NOTE: When
installing the glove box door, be sure the screws install into the #8 U-nuts on the dash bracket.

5. Install the glove box door latch using (2) OEM screws.
\6. Reinstall the glove box door light (See Photo 7, below).

Install #8 U-nut onto Glove Box GIove Box Top |Install (3) 10-32 x 1/2” Route wiring
glove box bottom Bottom 622231 622232 Screws through cutout

\P ]

(2) #8 x 1/2”
Pan Head Screws

T v o> CETED

Bottom 622231

Secure glove box top
using (2) #8 x 1/2" screws

Reinstall glove box door (Reinstall glove box light)
usmg (3) #8 x 1/2" screws

O goo

\_ Photo s D /

3 5 907839 REV A 04/24/23, PG 35 OF 42




77//7@[ )

www.vintageair.com Flnal StepS: Completing the InStall

/" 1. Reinstall all previously removed items. )

2. Fill radiator with at least a 50/50 mixture of approved antifreeze and distilled water. It is the owner’s
responsibility to keep the freeze protection at the proper level for the climate in which the vehicle is operated.
Failure to follow antifreeze recommendations will cause heater core to corrode prematurely and possibly burst
in A/C mode and/or freezing weather, voiding your warranty.

3. Double check all fittings, brackets and belts for tightness.
. Vintage Air recommends that all A/C systems be serviced by a licensed automotive A/C technician.

5. Evacuate the system for a minimum of 45 minutes prior to charging, and perform a leak check prior to
servicing.

6. Charge the system to the capacities stated on Page 4 of this instruction manual.

\_7. See Operation of Controls procedures on Page 39. -/

IN

\- .

36 907839 REV A 04/24/23, PG 36 OF 42




;/]//7(3[

www.vintageair.com

Gen 5 Wiring Diagram

232007-VUR  __
AC ANNUNCIATOR
OfA BACKLIGHT POS
BLK BACKLIGHT NEG
WHT GND
RED 5V-SW
WHT/RED TEMP WIPER
WHT/YEL MODE WIPER
. L whvern | pan wiee
|
|
' VIEWED FROM WIRE SIDE PRE-WIRED
| _
| 232002-VUA [ GEN 5 ECU o
i B RED o O B SN\ STEPPER
! whelu | A/C = YEL DASH/FLOOR
' WHT 1| (IF USED) M3 ZL:N
' — . BLK I
E WHT/RED ad TEMP _: RED
1 WHT 1
IF8 ol = GRN STEPPER
| Fo[o}— OO0 |4 YeL DEFROST/PLENUM
: RED oy IM4 || BLU
i [o] WHIVEL 111 MODE = RN
e o H | WHT : — BLK L
| E ] RED — -: RED
! - WHT/GRN = GRN STEPPER
' FAN
| ws\;{:g;g@m WHT ndl GRY O O O = YEL TEMPERATURE BLEND
H — RED " IM5 || BLU
: PROGRAMQ o oo —SRN [~ T
| BLU BLK
\ * WHT YEL k=
! DASH LAMP | —ToP__ory Te]
! (IF USED) AN < T
1 WwoT —
| [ Ne ,Y,I,,?K ° e || | Nor usep
i WIDE OPEN ** | &, o *! VIEWED FROM =
! THROTTLE M8 WIRE SIDE -
! SWITCH com s
' (OPTIONAL)
|
! IM8 o
: M2 ] °
| 5
|
R L LR L LT I e BLK
M1 EB BLK
WHT
vo EVAPORATOR
RUN TEMPERATURE
IGNITION SENSOR
SWITCH BAT
FUSED + 12 I
\ S
ORANGE l RED
WHT 1 ) WHT BLACK
ORANGE
BLACK o GRN —| ‘ I
£ z&i RED i
| (5A FUSE) |
30
L —
— F|exx  (30AFUSE) 86 87 85 BLOWER SPEED CONTROLLER
BATTERY COMPRESSOR " (BSC) BLOWER MOTOR
RELAY YELLO
VIOLET ]
—_l BLU BLU WHT
= BINARY
ORANGE OR TRINARY
SAFETY
SWITCH
= CHASSIS == g
NOTE: — g HEATER
GROUND CMPR =

= Dash lamp (TAN wire) is used only with type 232007-VUR harness.

+» Wide open throttle switch contacts close only at full throttle, which disables A/C compressor.

=*x* |nstall fuse assemblies at or as near to the battery as possible.

37

907839 REV A 04/24/23, PG 37 OF 42

CONTROL VALVE




www.vintageair.com

;/]//7(3[

Gen 5 Wiring Instructions

—
WIRING

HARNESS
(232020)

WIRING HARNESS (231505) y

A/C
COMPRESSOR

CONTROL WIRING
HARNESS

NOTE:
MOUNT RELAY
IN DESIRED
LOCATION
UNDER DASH

ORANGE (20 AWG) ORANGE (20 AWG)
GREEN (20 AWG)J-% [ GREEN (20 AWG) ;

ORANGE (12 AWG)
WHITE (12 AWG)

VIOLET (20 AWG)

+12V FUSED
AND SWITCHED
WIRING (IGNITION HOT SOURCE
HARNESS TERMINAL)
(231509) IGNITION
> SWITCH
WIRING PINK (20 AWG)
FARNESS TAN (20 AWG
(232020) ( ) DASH BACK LIGHT 0 to 12v
GRAY (20 AWG
( ) [.'::@ GRAY WIRE IS USED FOR
PROGRAMING CONTROLS
FIREWALL IF APPLICABLE

Ignition Switch:

Using provided butt splice (PN 226004),
connect the 20 AWG violet wire to a 5A
fused and switched 12V source such as
Key On.

Wide Open Throttle Switch (Optional):

If a wide open throttle switch is required,
connect the 20 AWG pink wire to a
normally open switch that, when

closed, connects a fused and switched
12V source to the pink wire. See Gen 5
wiring diagram for an example.

Dash Light (Optional):

If using a Vintage Air control panel with
back light, connect the 20 AWG tan wire
to the vehicle's dash back light 0-12V
using provided butt splice (PN 226004).

FIREWALL

BLACK BLUE

WHITE (20 AWG)

' YELLOW (20 AWG) |"&= LI

" VIOLET (20 AWG)

=

LATCH

NOTE: HEATER CONTROL
VALVE CONNECTION AND
CHASSIS GROUND MAY BE
LOCATED ON EITHER SIDE
OF THE FIREWALL. ENSURE

CONNECTOR IS LATCHED

FIRMLY.

BINARY
SAFETY %
SWITCH N
BLUE (16 AWG) "R

WHITE (12 AWG)
WHITE (20 AWG)
ORANGE (12 AWG)
RED (20 AWG)

NOTE: CONNECT WHITE
WIRES DIRECTLY TO
(-) BATTERY TERMINAL

BATTERY

Heater Control Valve:

Connect the Violet/Yellow/White twisted
branch with 3 position connector into the
heater control valve connector. Ensure
that the mating latch is fully seated.

Binary/Trinary & Compressor:
Binary Switch: Terminate provided
insulated female terminal

(PN 23172-VUW) to the blue 16 AWG
wire. Connect as shown.

Trinary Switch: Connect according to
trinary switch wiring diagram.

Battery Connections:

ECU Ground: Terminate provided ring terminal
(PN 226110) to 20 AWG white wire from the
231505 wire assembly and install at battery.
ECU PWR: Terminate provided fuse assembly
with black leads (PN 233012) to the 20 AWG
red wire from the 231505 wire assembly.
Install provided 5A Brown Mini Fuse

(PN 226118). Install at battery.

Blower Speed Controller (BSC) Ground:
Terminate provided ring terminal

(PN 226111) to 12 AWG white wire from the
232020 wire assembly and install at battery.
Blower Speed Controller (BSC) PWR:
Terminate provided fuse assembly with orange
leads (PN 233008) to the 12 AWG orange wire
from the 232020 wire assembly. Install
provided 30A Green ATO/ATC Fuse

(PN 226125). Install at battery.

38

907839 REV A 04/24/23, PG 38 OF 42




77//7@[ )

www.vintageair.com Operation Of ContrOIS

On Gen IV or Gen 5 systems with three lever/knob controls, the temperature control toggles between heat and A/C
operations. To activate A/C, move the temperature lever/knob all the way to cold and then back it off to the desired
vent temperature. For heat operation, move the temperature lever/knob all the way to hot and then adjust to the
desired vent temperature. The blower will momentarily change speed, each time you toggle in and out of heat and
A/C operations, to indicate the change. NOTE: For proper control panel function, refer to the control panel
instructions for calibration procedure.

(- Blower Speed )
This lever/knob controls
blower speed, from
OFF to HI. Temperature Control
This lever/knob controls
- Mode Control the temperature,
This lever/knob controls from HOT to COLD. 7t

the mode positions,
from DASH to FLOOR
to DEFROST, with a
blend in between.
\_ J

0!
DASH

[Temperature] [ Mode ]

Control Control

A/C Operation

( Blower Speed Temperature Control N
Adjust to desired For A/C operation, adjust to
speed. coldest position to engage
Mode Control compressor (adjust between
Adjust to desired HOT and COLD to reach
mode position desired temperature).
(DASH position
\_ recommended). )

Heat Operation
(- BI_OLS'pe_ed Temperature Control )
Adjust to desired For maximum heating, adjust
speed. to hottest position (adjust
Mode Control between HOT and COLD to
Adjust to desired reach desired temperature).
mode position
(FLOOR position
\_ recommended). )

Defrost/De-fog Operation

(" Blower Speed Temperature Control )
Adjust to desired Adjust to desired
speed. temperature.

Mode Control
Adjust to DEFROST position for maximum defrost, or
between FLOOR and DEFROST positions for a bi-level
blend (Compressor is automatically engaged).

J

\_ Y

39 907839 REV A 04/24/23, PG 39 OF 42




*UMOP 10 dn panow Si 1aAs|

‘Kejal aoejday Tl_

‘Rejaa O/v Aney Joj »oayd

Uaym AG pue AQ usamiaq
AJen pjnoys alim pay
/9UUAM\ “punouib sisseyo

01 A1INURUO02 aAeY ||IM aJIM
81YM "Uo uomubi yum

NG Ajorewixoidde aney

A._

‘Buliim j011u02/10d aoe|dal 1o Jreday Tl

pinoys 10d O/v e a4m pay

‘Burim
paleloosse Jo Ja1awonualod
2/V Alney 10y 323y

“(oa0m

suonouny I1dy1o0 (1Y)
JJO uianl jou

1M Jossaidwo)

o

e
"palqesip
aq 01 Jossaidwod
asned ||IM I01SIWIBYL SovSiIe T e
Ajney Jo pajosuuoosIq A._ ‘Buisnoy NOJ 1e J10108uu0d uid-g o3y Tl 10 Umaomccoo.m_u \_Mh v_owcw
‘uonisod 199 ) U ‘pabaeyd si Emuw>m_4
10d yum AJena [jIm pue ‘AG “(s|017u00
pue wo cmm\.sumn 9 pInoys « "81IM peay |041U0D Pal uo AG 10) Xo8yd| [1od-g 01 ajgeoijdde j0u) BuiMm “(11om
mmmu_o> SdIm U.E\ou_c\s "a1IM peay [0J3U0D 31YM Uo punoib 01 Aununuod 32ayd (€| pejeroosse 1o Jsyswonuaiod suonouny 1aylo |1y)
Je abe1jon >osyd “uonouny /v Ayney 10y 399UD uo uiny 10U

10d Jadoud 10} 329yd 0

-3nsaJd ued Aunful

t

1M Jossaidwo)

snolias "Buluuna auilbua

An_

“wiasAs abueyo [«

UM youms Alayes
ssedAq 19naN :J4abueq

‘abebua 031 10ssaidwod
10} pabieyd aq 1snw wWalsAs

a

‘pabeyd 10U sI Ewum\mwr

"ANS NO3 peq e 104 %93YD

'ND3 Jo Alquiasse alim ade|dal ‘pabewrep punoy J| Tl

‘no3 1e

Jlapeay Bunew pue Ajquiasse
alm |aued |0J3U0D Byl Ul SaJIM
1o suid pabewep 1o} »o9y)d

4
"a1noJ sy Buoje «] "uo9aUU0d Jreday "AN9D ND3 ped e Joj %93y
1no Bunuoys pue pabewep - - Tl_ S Q_
“UMo|
10U S| 8JIM 3yl ainsus pue :
BULIM [[e 38yD “BuLim ay3 _ asny wom_aww_Tl sI asny Jamod 1amolg I 3oayd
ul wajqoad snolias e si alayl RAp—
‘MOJg 01 SBNUNUOD 3sNy 4| Japeay Bunew pue Ajquiasse
alim [aued |0J1U0D B Ul SaIIM -
"N03 Jo Alquiasse auim aoejdas ‘pabewep punoy Jil« o suid pabewep 1oy 308uD | Hom suonouny Jayio __<_f
‘uo uoniubi

yum peaads ybiy
uo sAels lamojlg

_ 3I0M suoRoUNy 19Y10 oz_A\

e

Sa]10N

suonoy

syo9yD

uonIPUOD

woldwAs

's1YDBiI| >29Yyd aAIl0woINe 3sN 19A3U ‘WalsAs ayl Buinooysa|qnoul ajIymn :ONINIVYMN

‘agouad >oeq Ajuo ‘epis Bullew Juody 3yl WOl S[eululal 10108uuod agodd JaAau ‘walsAs ayl Bunooysajgnodl a[Iyaa :ONINHVMN

*9pIinb 919|dwod ay3 peojuMop 03 MOY U0 suondnJaisul Jo) abed HBuimoljo) ayl 03 Jajad asea|d ‘apinb buinooyss|gnoJl
pue soisoubelp pajsueApe Ino 93Ss 0] ‘SWa|qold uoie||eisul uoWwWwod SISA0D 1ey) apinb diseq J4no si apinb bunnooysa|qnoJl pajuild syl

apino Bunooysajgno. |

w9 a1reabeluin' MM

/

r)!//l/}

907839 REV A 04/24/23, PG 40 OF 42

40




. TSAny
:19SMO0.Q gaMm JNoA
03Ul ssalppe buimol|os ay3 buidAy Ag apinb ay3 ssadde 0S|e ued NoA

1221A3p 3jIqow
ANoA U0 ap0od YO BuImo|jo) 3yl Buluueds Aq aping Buizooyss|gnoll
pue soisoubeiq pedueRApY 9U3 JO UOISIDA 1S818| 3U3 SS800Y

\_

~N

saullapIing BuIlooYysSa|qNo.] PadueApPY 319|dWo)

sapo) onsoubeiq g
aouanbas ullg dn-1e1s No3 v
JaqWINN ISPOIN NO3 '€
JagquiNN UOISISA alemuwldid ‘g
@ouanbas ullg NO3 T

sopo) sonsoubeiIg ND3 -

:BUIMO||04 BY3 SIBA0D 1Byl apIing
Bunooysa|gno.] pue saisoubelq paduUBAPY Y] 0} SAOW ‘PaAj0Sal
10U SI anss] ay3 ‘aping bunooysa|gnod] ayy buiduadaad Jaye 4] )

apin9 Bunpooysajgno.l | pue sanisoubeiq pajsuenpy

_ "aoe|dal 10 Jreday

019 ‘dwal

‘Buliim paleloosse pue jod < ‘opoW 4aMmo|q

10 Yyoums pabewep 1o} oayD

Jo suonouny oeud| -y

‘ATT 01 dn 12 umopinys A._

"A1an1eq abey) |«

J0leulalje ‘NCT ueyy

asneo ued A1a11eq deam

10 Aianreq Ayney Joj o9y ss9| sI abeyjon Alaneg\N ‘Alpideu yo pue

‘1ybn pue ues|d
aJe su0I199uu0d Jomod pue spunolb wWalsAs |[e ainsug

10 SUOI193UU0D 100d ‘AOT
1€ 1aMo|q JJO SINYS WalsSAS

uo suinjl Jamojg

NCTK
1se9| 1e si abeyjon Alaneg ‘9

o 19xeaiq UNoII ||
1e AZT 1Ses| 1e 10} Moay)d

‘Burim pajeroosse ‘uonouny
pue Jslswonualod Jo ydums An_ ‘e ye abueyd spow oz_A\\ 100p 9pow JO SSsO7
apow pabewep 10} 328YD ‘S

"uoiIpuod SIYY Ul

‘A1a11eq poob umous| e

1|nsaJ os[e ued Aianeq 1no
10 uonipuod ayl Buroayd Ag uonouny uayaw Jadouad AjLap

ulom 1o Jojeusarfe Aney

‘Burtuunu
sI auibua ajiym 9T ueyl

T

v "(unajing uone|relsul
Jojioeded olped 99s) 109

SS9| pue S1joA 0T ueyl Ja1ealB ik,

s1 abeyjon A1a1req AJIaA "suonipuod Aue

» J3pun uo uin3 10U |[IA

uoniubi ayl Jo 1sod annisod

a1 1e Jowoedes oipel ‘Al4edoud ND3 01 paljdde

Bulaqg siI uoniubl WU pue ‘NDJ 1e Jamod 1o} 3oa8yd

‘SadIm punolb ayym
yioq pue ‘pes| uonubi ‘pes|
Jamod uo suo10BUU0d AJLIBA

N\

‘Apusniwisiul

e |[eIsul ‘N3 8yl umop
NyYs |IM AQT uey} Jsrealb
sayids -adooso||i9so Alljenb
e YUM Xoayd ‘paroadsns si

sunJ 10 ‘uo uJany
10U [|IM WdISAS

.\

‘salim Bnid asoo| 1o

pauing 404 38y ‘Buuim ND3 pue ND3 wouy Aeme Burm
paleldosse pue 102 91e20[9Yy “siulod |[e 1e punoub poob
aJnsu3g “Joleusalje pue (109 uoiiubl uo sioudeded [feisu|

Siy3 41 “saxids abeljon ybiy
01 8NP UMOP INYS 01 WAISAS
ay1 asneo |Im (palonpuod
10 pajeipel) asiou uoiub|

A

pauels si aulbus
usaym o sinys Buiuunu
10U SI duUIBud UBYM SMJIONN

Al "Jo1eulalfe 1o uoniubi o
19119 WOoJ) 90UaIaLI181Ul 8SION

v

SO910N suonoy

S>09yd uonipuod woldwAs

('2uo0D) apInNS Bunooysa|gnoiL

w9 a1reabeluin' MM

/

r)!//l/}

907839 REV A 04/24/23, PG 41 OF 42

<T




;/]I/?O[ )

Packing List:

www.vintageair.com EvapO rator Kit (561244)
fNo. Qty. Part No. Description \
1 765200 Gen 5 Super Magnum Module
2. 1 781244 Accessory Kit
Checked By:
Packed By:
\ Date: )

®

Gen 5 Super Magnum
Module
765200

/ o9 = @@@@
%28 ::-‘u 00 00

N0 Reve X 1 44d
Vi $e 200

\Acc;essicz)leit NOTE: Images may not depict actual parts and quantities. )

Refer to packing list for actual parts and quantities.

42 907839 REV A 04/24/23, PG 42 OF 42



